

Cinacalcet for Infants and Young Children on Maintenance Dialysis: Determining the Right Time, the Right Dose and the Right Patients



Kyle Ying-kit Lin¹, Fiona Fung-ye Lai^{1,2}, Eugene Yu-hin Chan^{1,3} and Bradley A. Warady⁴

¹Paediatric Nephrology Center, Hong Kong Children's Hospital, Hong Kong SAR, China; ²Department of Pharmacy, Hong Kong Children's Hospital, Hong Kong SAR, China; ³Department of Pediatrics, The Chinese University of Hong Kong, Hong Kong SAR, China; and ⁴Division of Pediatric Nephrology, Children's Mercy Kansas City, Kansas City, Missouri, USA

Chronic Kidney Disease - Mineral Bone Disorder (CKD-MBD) is a recognized complication of kidney failure, which can lead to short stature, bone deformity, slipped capital femoral epiphysis, and bone fracture in children. Despite the use of conventional therapies, a subgroup of patients receiving dialysis continues to experience secondary or even tertiary hyperparathyroidism. Cinacalcet, a calcimimetic agent, has been shown to be a promising therapeutic option to control hyperparathyroidism with reasonable safety profiles in adults and older children. Nevertheless, there is a paucity of data and guidance pertaining to its use among the younger children on dialysis, who are often the most challenging patients to manage with severe CKD-MBD. In this review, we summarize the available evidence on cinacalcet use among pediatric patients, especially infants and young children aged < 3 years. We also discuss the unique considerations in management and attempt to provide a pragmatic approach regarding the use of cinacalcet in this specific patient population.

Kidney Int Rep (2025) **10**, 696–706; <https://doi.org/10.1016/j.ekir.2024.11.032>

KEYWORDS: children; cinacalcet; CKD-MBD; dialysis; ESKD; pediatric nephrology

© 2024 International Society of Nephrology. Published by Elsevier Inc. This is an open access article under the CC BY-NC-ND license (<http://creativecommons.org/licenses/by-nc-nd/4.0/>).

Kidney failure is a rare childhood condition associated with mortality and significant morbidities such as infection and a variety of noninfectious complications.^{1–6} CKD-MBD is a recognized complication of kidney failure, characterized by abnormalities in minerals, parathyroid hormone (PTH), and vitamin D metabolism; with resultant disturbances in bone turnover, mineralization, bone volume, and cardiovascular abnormalities.^{7,8} Recognition of and attention to this condition is highly relevant in growing children, because it can lead to short stature, bone deformity, slipped capital femoral epiphysis, and bone fracture. Infants and young children are particularly vulnerable to this complication, owing to their rapid growing stage

which requires optimal mineral balance for bone ossification.^{9–11}

Conventional treatment for CKD-MBD includes nutritional management such as adequate calcium intake and phosphate restriction, inactive and active vitamin D supplementation, as well as calcium-based and/or non-calcium-containing phosphate binder therapy. Despite the use of these therapies, a subgroup of patients continues to experience secondary or even tertiary hyperparathyroidism. Cinacalcet, a calcimimetic agent, has been shown to be a promising therapeutic option to control hyperparathyroidism with reasonable safety profiles in adults and older children.¹² It modulates and increases the sensitivity of the calcium-sensing receptor in the parathyroid gland, thus modifying PTH release and restoring desirable calcium and phosphate metabolism.¹³ In 2017, the European Medicine Agency approved the use of cinacalcet in children aged ≥ 3 years with kidney failure requiring dialysis when CKD-MBD is inadequately controlled, despite standard therapy. Nevertheless, there is a paucity of data pertaining to the use of cinacalcet among the youngest children on dialysis, which is often the most challenging patient population

Correspondence: Eugene Yu-hin Chan, Pediatric Nephrology Center, Hong Kong Children's Hospital, Kowloon Bay, Hong Kong SAR, China. E-mail: eugene.chan@cuhk.edu.hk; or Bradley A. Warady, Division of Nephrology, Children's Mercy Kansas City, 2401 Gillham Road, Kansas City, Missouri 64108, USA. E-mail: bwarady@cmh.edu

Received 28 September 2024; accepted 19 November 2024; published online 29 November 2024

with severe CKD-MBD to manage.¹ In this review, we summarize the available evidence on cinacalcet use among pediatric patients, especially infants and young children aged < 3 years. We also discuss the unique considerations in the management and attempt to provide a pragmatic approach regarding the use of cinacalcet in this specific patient population.

Current Evidence of Cinacalcet Use in Pediatric Patients Aged > 3 Years

The use of cinacalcet in adults on maintenance dialysis has been well-studied in the past decade.¹⁴⁻¹⁶ The landmark EVOLVE trial, demonstrated that cinacalcet reduced the risk of reaching the primary composite outcome (cardiovascular events and death) by 12%, after adjusting for baseline characteristics.¹⁷ Furthermore, the need for parathyroidectomy was reduced by 56%.¹⁷ Consequently, the Kidney Disease: Improving Global Outcomes guidelines on CKD-MBD recognized calcimimetics as one of the recommended PTH-lowering therapies among adults receiving chronic dialysis.¹⁸

In contrast, data pertaining to the use of cinacalcet among pediatric patients remains limited.¹⁹⁻³⁰ In Table 1, we show the published studies on cinacalcet use among pediatric patients aged > 3 years with CKD. Among these studies, there was only 1 multicenter, randomized controlled trial, in which cinacalcet or placebo were assigned to patients who had PTH > 300 pg/ml (mean PTH = 776 pg/ml), despite receiving standard therapy.²⁶ The primary endpoint, which consisted of a $\geq 30\%$ reduction in PTH level compared with baseline at randomization, was achieved in 12 of 22 and 4 of 21 patients in the intervention and placebo groups (55% vs. 19%; $P = 0.0017$), respectively. The most common adverse event was gastrointestinal symptoms, including vomiting and nausea. More patients in the cinacalcet group (32% vs. 14%) developed hypocalcemia (< 8.4 mg/dl). However, it was unclear whether these hypocalcemia episodes were symptomatic or not. Of note, 1 fatality was observed in a female adolescent subject with a prolonged QT interval before drug initiation, which led to early termination of the study. The patient succumbed after a fatal cardiopulmonary arrest. Although the cause of cardiopulmonary arrest was deemed to be multifactorial, hypocalcemia caused by cinacalcet use could not be excluded.

The other retrospective and prospective studies that have been conducted have reported good drug efficacy in reducing PTH and reasonable side effect profiles in older children (Table 1).^{19-25,30} The degree of reduction in PTH ranged from 10.8% to 86%. The considerable variations in treatment efficacy were due to heterogeneity in study design, duration of observation, patient population, and drug dosing.

Hypocalcemia was not uncommon and occurred in up to 17% of patients aged > 3 years and receiving cinacalcet who were evaluated in the available studies ($n = 18/102$) (Table 1).^{19-26,30} Importantly, all reported hypocalcemia episodes occurring in these older children were asymptomatic.^{19-25,30} There is a European postauthorization study (EUPAS24954), which is a multicenter noninterventional observational registry sponsored by pharmaceuticals of pediatric patients on dialysis (aged 3–18 years) receiving cinacalcet for secondary hyperparathyroidism. The study has been completed and the results of this study will provide further insight pertaining to the use and safety of cinacalcet among older children and adolescents.

In 2019, the CKD-MBD workgroup of the European Society for Pediatric Nephrology subsequently issued a position statement on the use of cinacalcet in pediatric patients on dialysis.³¹ In this statement, it is recommended to initiate cinacalcet in children aged > 3 years and receiving maintenance dialysis who exhibit persistent and severe hyperparathyroidism after the optimization of conventional treatments, including nutritional management and active vitamin D supplementation. Calcium levels should be closely monitored before and after drug initiation. PTH should be maintained within the desired range, with the lowest effective dose of cinacalcet prescribed. The recommended starting dose of cinacalcet is 0.2 mg/kg/d, whereas the maximum daily dose is 2.5 mg/kg/d (< 180 mg in absolute dose). The cinacalcet dose can be increased in increments of 0.2 mg/kg/d.

Current Evidence Pertaining to Cinacalcet Use Among Infants and Children Aged < 3 Years

Management of secondary and tertiary hyperparathyroidism among infants and young children receiving maintenance dialysis is challenging because these children are experiencing a period of rapid growth and require a positive mineral balance for proper skeletal development. Although cinacalcet has not yet been licensed for use in children aged < 3 years, the medication is prescribed occasionally in difficult-to-treat patients as off-label use as has been reported in 3 studies (Table 2).²⁷⁻²⁹ Although these reports are limited by their retrospective study design, small patient number, and heterogeneous prescription practice, the data presented provide important insights regarding the use of this therapeutic option among the youngest children with CKD. To that end, the European Society for Pediatric Nephrology CKD-MBD and dialysis working groups recently (2023) published clinical practice points specific to infants with CKD-MBD.³² Specifically, cinacalcet may be prescribed with extreme caution in infants, despite optimized conventional therapies,

Table 1. Summary table of cinacalcet use in children aged > 3 years

Study	Study design	Study population	Treatment duration	Cinacalcet dose (initial and titration)	Cinacalcet dose (maximum)	Cinacalcet dose (final)	Significant findings	Hypocalcemia	Other side effects
Warady <i>et al.</i> (2019) ²⁶	Randomized, double-blinded, placebo-controlled trial	Patients aged 6 to <18 yrs with CKD on dialysis (<i>N</i> = 43) with iPTH > 300 pg/ml were randomized to receive cinacalcet (<i>n</i> = 22) vs. placebo (<i>n</i> = 21) Dialysis modality: cinacalcet group (HD [<i>n</i> = 15, 68.2%], PD [<i>n</i> = 7, 31.8%]); placebo group (HD [<i>n</i> = 12, 57.1%], PD [<i>n</i> = 9, 42.9%])	Mean duration 110 d in double-blind phase and 119 d in open-label phase for cinacalcet	Initial: mean 0.18 mg/kg/d Dose titration: every 4 wks	1.54 mg/kg/d (or 50.4 mg/d)	0.77 mg/kg/d (or 34.6 mg/d)	<u>iPTH reduction > 30% from baseline</u> Mean PTH was 757.1 pg/ml (cinacalcet group) vs. 795.8 pg/ml (placebo group) at baseline Cinacalcet: 12/22 (54.5%) Placebo: 4/21 (19%) (OR: 4.26, 95% CI: 0.99–18.3) <u>Growth</u> Growth velocity from baseline to wk 30 (95% CI) 3.3 cm/yr (cinacalcet) vs. 3.1 cm/yr (placebo) No significant differences in growth velocity from baseline to end-of-study (95% CI: –3.1 to 3.6)	<u>Hypocalcemia</u> Total Ca < 8.4 mg/dl: 32% (cinacalcet) vs. 14% (placebo) Total Ca < 8 mg/dl: 23% (cinacalcet) vs. 19% (placebo); Total Ca < 7.5 mg/dl: 14% (cinacalcet) vs. 0% (placebo) <u>Potential symptoms of hypocalcemia</u> Muscle spasms: (14%, 5%), myalgia (14%, 5%), and tremor (14%, 0)	The study was terminated after 14 mo because of a case of fatality. <u>Gastrointestinal</u> Vomiting (cinacalcet: 32% vs. placebo 24%) Nausea (cinacalcet: 18% vs. placebo 14%) <u>Others</u> Hypertension (cinacalcet 14% vs. placebo 24%)
Sohn <i>et al.</i> (2018) ²⁵	Open-label, single dose study	Children aged 28 d to <6 yrs with CKD receiving dialysis (<i>N</i> = 12) 4/12 (33%) patients were aged < 3 yrs	Single dose, followed-up until 72 h postdose	A single dose of 0.25 mg/kg Cinacalcet orally or by nasogastric or gastric tube	-	-	<u>Cinacalcet exposure</u> Mean plasma cinacalcet Cmax and AUC values were 1.6- to 2.3-fold higher in subjects aged ≥ 3 to < 6 yrs compared with subjects aged < 3 yrs <u>PTH reduction</u> Median 10.8% and 29.6% PTH reduction from baseline were observed at and 8 h postdose, respectively and returned to baseline by 12 to 72 h Median % reductions in PTH were greater at 8 h postdose in subjects aged ≥ 3 yrs to < 6 yrs (–42.2%) than in subjects aged < 3 yrs (–5.2%)	Asymptomatic hypocalcemia (1/12, 8.3%)	5 treatment-emergent AEs were reported for 3/12 (25%) subjects: vomiting, catheter site hemorrhage, catheter expulsion, increased body temperature, and asymptomatic hypocalcemia

(Continued on following page)

Table 1. (Continued) Summary table of cinacalcet use in children aged > 3 years

Study	Study design	Study population	Treatment duration	Cinacalcet dose (initial and titration)	Cinacalcet dose (maximum)	Cinacalcet dose (final)	Significant findings	Hypocalcemia	Other side effects
Alharthi <i>et al.</i> (2015) ²⁴	Prospective observation cohort analysis	Children aged 9 mo to 14 yrs with CKD 4–5, with mean baseline iPTH >300 pg/ml despite maximum conventional treatment for at least 3 mo (<i>N</i> = 28) Dialysis modality: HD (<i>n</i> = 6); PD (<i>n</i> = 16); conservative (<i>n</i> = 6)	24 mo	Initial: 0.5 mg/kg/d Dose titration: every 2 wks	1.5 mg/kg/d	Some patients who achieved target iPTH were maintained on ≤0.5 mg/kg/d on daily, alternate or twice weekly therapy	<u>iPTH reduction</u> Mean iPTH decreased from 1932 ± 795 pg/ml to 354 ± 274 pg/ml end of study (<i>P</i> < 0.001) All patients showed at least 60% reduction (range 60%–97%) in iPTH over 24 mo 80% of patients achieved iPTH ≤ 300 pg/ml within 6 mo <u>Growth</u> Growth parameters did not deteriorate by cinacalcet management.	<u>Hypocalcemia</u> There was no significant difference in serum calcium (2.45 ± 0.07 vs. 2.451 ± 0.13, <i>P</i> = 0.157)	<u>Hypophosphatemia</u> There was no significant difference in serum phosphate (1.47 ± 0.16 vs 1.39 ± 0.29, <i>P</i> = 0.207) <u>Others</u> No other adverse events reported.
Dotis <i>et al.</i> (2013) ²³	Case report	Children aged 3.5–12.5 yrs on PD (<i>N</i> = 4)	1–12 mo	Initial: 0.25 mg/kg/d Dose titration: every 15 d by 0.15 mg/kg	0.4 mg/kg/d (<i>N</i> = 2); 0.8 mg/kg/d (<i>N</i> = 4)	0.4 mg/kg/d (<i>N</i> = 2); 0.8 mg/kg/d (<i>N</i> = 4)	<u>PTH reduction</u> Baseline PTH ranged from 930 to 1350 pg/ml PTH reduced by > 70% at 4 wks and > 60% at 3 mo or > 6 mo in 2/4 (50%) patients. Another 2/4 (50%) patients had suboptimal response to cinacalcet and underwent surgical parathyroidectomy after 6 or 12 mo	<u>Asymptomatic hypocalcemia</u> Not reported Change in serum Ca from baseline ranged from −1.1 to +1.4 mg/dl posttreatment.	<u>Hypophosphatemia</u> 1/4 (25%) patient had reduced serum P from 8 to 6.7 mg/dl (16% reduction)
Padhi <i>et al.</i> (2012) ³⁰	Open-label, single dose study	Pediatric patients on dialysis aged 6–17 yrs (mean age 11.33 ± 3.68 yrs) (<i>N</i> = 12) Did not mention individual number of patients under each dialysis modality	Single dose, followed-up until 72 h postdose	A single dose of 15 mg with blood measurement up to 72 h postdose	-	-	<u>iPTH reduction</u> Mean (SD) % change in iPTH over the first 12 h postdose was 57.94% (71.82%) with a nadir of −35.65% (55.82%) at 2 h. <u>Calcium change</u> Mean (SD) % change in serum Ca over the first 12 h postdose was −2.93% (5.70%) with a nadir of −4.34% (6.04%) at 8 h. Serum Ca returned to baseline by 48 h postdose	<u>Hypocalcemia</u> Serum Ca < 2.23 mmol/l (range: 2.0–2.22 mmol/l) was reported in 6/12 (50%) of patients	One case of QT prolongation reported at 72 h postdose

(Continued on following page)

Table 1. (Continued) Summary table of cinacalcet use in children aged > 3 years

Study	Study design	Study population	Treatment duration	Cinacalcet dose (initial and titration)	Cinacalcet dose (maximum)	Cinacalcet dose (final)	Significant findings	Hypocalcemia	Other side effects
Youssef (2012) ²²	Case report	Patients aged 11–13.5 yrs (<i>N</i> = 2) on HD	8 wks	Fixed dose of 30 mg/d	-	-	<u>PTH reduction</u> Case 1: PTH reduced from 901 to 666.3 (4 wks, reduced by 26%) and to 546 (8 wks, reduced by 39.4%) Case 2: PTH reduced from 1230 to 918.3 (4 wks, reduced by 25.3%) and to 733 (8 wks, reduced by 40.1%)	-	No adverse reactions reported
Platt <i>et al.</i> (2010) ²¹	Retrospective review	Children aged 11 mo to 14 yrs with CKD on dialysis (<i>N</i> = 6) 3/6 (50%) were aged < 3 yrs Dialysis modality: HD (<i>n</i> = 4); PD (<i>n</i> = 2)	5 mo to 3 yrs	Initial: 0.4–1.4 mg/kg/d	Only dose range reported, final/maximum dose not specified	0.4–2.6 mg/kg/d	<u>PTH reduction</u> Mean PTH decreased from 102.9 pmol/l to 7.9 pmol/l at 1 mo (<i>P</i> = 0.002) 6/6 (100%) showed at least 86% PTH reduction over the treatment period	<u>Asymptomatic hypocalcemia</u> 2/6 (33.3%); Cinacalcet was discontinued in 1 case for a 5-mo period because of refractory hypocalcemia despite treatment	<u>Hypophosphatemia</u> 3/6 (50%), fall of serum P by 39%–61%, all cases were aged < 3 yrs at initiation <u>Gastrointestinal</u> No significant problems reported
Muscheites <i>et al.</i> (2008) ²⁰	Prospective clinical study	Children aged 1.1–19 yrs with CKD 5, with PTH > 500 pg/ml in previous 2 mo despite standard treatment with calcitriol and phosphate binders (<i>N</i> = 7) Dialysis modality: HD (<i>n</i> = 3); PD (<i>n</i> = 3); conservative (<i>n</i> = 1)	4 wks	Fixed dose of 0.25 mg/kg/d	-	-	<u>PTH reduction</u> After first dose: Median serum PTH values decreased rapidly after 4 h and 12 h by 43% (–7% to 83%) and 39% (–15% to 76%), respectively After 4 wks: Initial PTH 932 pg/ml (range: 511–1938) vs. final 199 pg/ml (range: 121–940) (<i>P</i> < 0.05), median decrease 74% (range: –59% to –89%) <u>Calcium</u> After first dose: Median decrease from 2.69 to 2.38 mmol/l (at 4 h postdose) (<i>P</i> < 0.05) and to 2.58 mmol/l (at 24 h postdose) (<i>P</i> < 0.05). <u>Phosphate level</u> Median decrease in phosphate was from 2.13 to 1.42 mmol/l by 0.71 mmol/l (–0.27 to 1.34 mmol/l) (<i>P</i> = 0.091)	<u>Asymptomatic hypocalcemia</u> Total Ca < 2.2 mmol/l: 2/7 (28.6%) <u>Symptomatic hypocalcemia</u> None	<u>Gastrointestinal</u> None

(Continued on following page)

Table 1. (Continued) Summary table of cinacalcet use in children aged > 3 years

Study	Study design	Study population	Treatment duration	Cinacalcet dose (initial and titration)	Cinacalcet dose (maximum)	Cinacalcet dose (final)	Significant findings	Hypocalcemia	Other side effects
Silverstein <i>et al.</i> (2008) ¹⁹	Prospective clinical study	Children aged 14.5 ± 1.0 (range: 7.5–17.5) yrs on dialysis, with an average of iPTH 400 pg/ml for 3 consecutive mo (N = 9) Dialysis modality: HD (n = 6); PD (n = 3)	3 mo	Initial: 30 mg/d Dose titration: every month	120 mg/d	53.3 ± 13 mg/d (1.27 ± 0.3 mg/kg/d)	iPTH reduction 51.5% of reduction in iPTH from 1070 ± 171.5 (baseline) to 417.6 ± 97.8 pg/ml after 3 mo (P = 0.005)	Hypocalcemia There was no significant difference in serum P (5.1 ± 0.4 vs. 5.2 ± 0.6) (P = 0.9) Gastrointestinal Nausea: 3/9 (33.3%) patients Others There was 1 patient (of the 9 patients) who developed generalized tonic-clonic seizure after 1 dose of cinacalcet with normal serum calcium and ionized calcium levels, leading to immediate treatment discontinuation.	Hypophosphatemia There was no significant difference in serum P (5.1 ± 0.4 vs. 5.2 ± 0.6) (P = 0.9) Gastrointestinal Nausea: 3/9 (33.3%) patients Others There was 1 patient (of the 9 patients) who developed generalized tonic-clonic seizure after 1 dose of cinacalcet with normal serum calcium and ionized calcium levels, leading to immediate treatment discontinuation.

AE, adverse event; AUC, area under the curve; Ca, calcium; CI, confidence interval; CKD, chronic kidney disease; HD, hemodialysis; IQR, interquartile range; iPTH, intact parathyroid hormone; OR, odds ratio; P, phosphate; PD, peritoneal dialysis; PTH, parathyroid hormone.

Combined prevalence of hypocalcemia: 18 in 102 patients (17%)

including active vitamin D. There are, however, no recommendations regarding the dosing regimen of cinacalcet in the clinical practice points because of a lack of evidence in the infant population upon which to base any recommendations.

In the 3 aforementioned studies, Bernardor *et al.*,²⁹ Morales *et al.*,²⁸ and Joseph *et al.*²⁷ describe median cinacalcet doses of 0.4 mg/kg/d, 0.7 mg/kg/d, and 0.55 mg/kg/d at drug initiation, respectively. However, the initial dosing in these 3 studies ranged from 0.1 up to 1.2 mg/kg/d.^{27–29} The maximum cinacalcet dose prescribed in these studies were also highly variable, between 0.2 and 2.1 mg/kg/d.^{27–29} This dose corresponds to the maximal tolerable dose, or the dose at which hyperparathyroidism was adequately controlled. Importantly, there was a steady decline of PTH that took place gradually over a period of 6 to 12 months.²⁹

As noted above, hypocalcemia is a recognized, and potentially lethal complication of cinacalcet use. Bernardor *et al.*²⁹ reported that hypocalcemia episodes occurred in 27% of the infant subjects, which was greater than the rate of 17% among older children.^{19–26,30} Of note, this prevalence could well be underreported, because the nadir of serum calcium typically occurs within 24 hours following cinacalcet administration and might not be captured by a random schedule of blood monitoring.³¹ Indeed, Morales *et al.*²⁸ found that 6 of 10 patients (60%) had a serum calcium < 8.5 mg/dl (or 2.05 mmol/l), whereas Joseph *et al.*²⁷ reported that just 3 of 18 patients developed hypocalcemia, with the lowest calcium level being 7.7 mg/dl (or 1.92 mmol/l).^{27,28} All but 1 of the hypocalcemia episodes described in the 3 studies were asymptomatic, and were adequately managed with calcium supplementation. Bernardor *et al.*²⁹ did identify the cinacalcet dose as the only significant risk factor for developing hypocalcemia, and patients who experienced a hypocalcemia episode received a significantly higher dose of cinacalcet (1.5 vs. 0.8 mg/kg/d; P = 0.03). The only subject who developed a hypocalcemic seizure is illustrative.²⁹ This was a child with congenital nephrotic syndrome who was hypocalcemic (2.09 mmol/l) and exhibited severe hyperparathyroidism (19.5× UNL) at baseline. The initial cinacalcet dose was high, 1.4 mg/kg/d, and poor adherence to calcium supplementation was documented. The seizure occurred 2.5 months after drug initiation. These findings highlight the importance of optimizing serum calcium and vitamin D levels before cinacalcet treatment initiation and possibly maintaining the serum calcium levels of cinacalcet-treated patients in the high to high-normal range.

Bernardor *et al.*²⁹ also described largely stable growth with the use of cinacalcet.²⁹ This observation was partly confounded by the use of growth hormone (GH) in 7 of 26

Table 2. Summary table of cinacalcet use in infants and children aged < 3 years

Study	Study design	Study population	Treatment duration	Cinacalcet dose (Initial and titration)	Cinacalcet dose (Max)	Cinacalcet dose (Final)	Significant findings	Hypocalcemia	Other side effects
Bernardor <i>et al.</i> (2024) ²⁹	Retrospective, multicenter analysis	Children aged < 3 yrs (N = 26) with CKD and on dialysis Dialysis modality: HD (n = 1); PD (n = 25)	Median 1.2 yrs (IQR: 0.7–2)	Initial: 0.4 mg/kg/d (IQR: 0.2–0.8) Dose titration: Frequency not mentioned	Median: 1.1 mg/kg/d (IQR: 0.6–1.2)	Median: 1 mg/kg/d (IQR: 0.4–1.2)	<u>PTH reduction</u> Median PTH was 792 (IQR: 411–1397) pg/ml at baseline PTH reduced from 11.6 times of ULN to 4.3 (IQR 2.2–7.8), 2.0 (IQR 1.0–5.3) and 1.6 (IQR 0.5–3.4) times ULN after 6 mo, 12 mo, and last follow-up, respectively (P = 0.017, 0.003, and < 0.0001, log-transformed PTH). <u>Growth</u> Body length SDS was stable over treatment –1.7 (baseline) vs. –1.2 (mo 12) vs. –1.5 (last follow-up)	<u>Asymptomatic hypocalcemia</u> 7/26 (27%) patients developed 9 episodes (Ca < 2.1 mmol/l) after median 8 mo (IQR: 2–14) at median dose 1.5 mg/kg/d (IQR: 0.9–3.2) <u>Symptomatic hypocalcemia</u> 1/26 (3.8%) patient had symptomatic hypocalcemia because of nonadherence to calcium supplements	<u>Hypophosphatemia</u> There was no significant change in serum P (median: 1.47) (IQR: 1.16–1.71) at baseline vs. 1.34 (IQR: 1.13–1.74) at mo 12 77% of children had hypophosphatemia at cinacalcet initiation and remained stable for 1 yr follow-up <u>Gastrointestinal</u> No additional GI symptoms reported 7/26 (26.9%) patients developed 10 hypocalcemia episodes (9 were asymptomatic) after 8 mo at dose 1.5mg/kg/d. <u>Others</u> Precocious puberty occurred in 3/26 (11.5%) patients
Joseph <i>et al.</i> (2019) ²⁷	Retrospective chart review	Patients aged < 5 yrs on chronic HD or PD for at least 3 mo (N = 18) Mean age: 2.3 yrs (range: 8 mo to 4.5 yrs)	6 mo	Initial: Mean 6.2 ± 2.8 mg (0.55 mg/kg/d) Dose titration: Frequency not mentioned Maximum: Not specified Final: Mean 8.6 ± 5.3 mg (0.75 mg/kg/d)			<u>PTH reduction</u> Decreased from 929 pg/ml (IQR: 572–1056) to 427 pg/ml (IQR: 256–778) within 1 mo (P = 0.009) and to 385 pg/ml (IQR: 140–710) at 6 mo (P = 0.1) <u>Growth</u> Significant improvement in growth were observed in the 9/18 (50%) patients who received GH at cinacalcet initiation (median height z-score, –2.32 at baseline vs. –1.83 at 6 mo, P = 0.04)	<u>Asymptomatic hypocalcemia</u> 3/18 (16.7%) patients developed asymptomatic hypocalcemia (< 9.4 mg/dl) with lowest serum Ca 7.7 mg/dl (1.89 mmol/l) There was no significant change in serum Ca at 1 mo and 6 mo after starting cinacalcet therapy (P = 0.13 and P = 0.14, respectively). <u>Symptomatic hypocalcemia</u> None	<u>Hypophosphatemia</u> Decreased from 5.6 (IQR: 4.8–6.4) to 4.8 (IQR: 4.5–5.9) at 1 mo (P < 0.05) and to 4.6 (IQR: 4–5.6) at 6 mo (P < 0.05) <u>Gastrointestinal</u> Not reported

(Continued on following page)

Table 2. (Continued) Summary table of cinacalcet use in infants and children aged < 3 years

Study	Study design	Study population	Treatment duration	Cinacalcet dose (Initial and titration)	Cinacalcet dose (Max)	Cinacalcet dose (Final)	Significant findings	Hypocalcemia	Other side effects
Arenas Morales <i>et al.</i> (2018) ²⁸	Retrospective chart review	Children with CKD 5, with iPTH > 500 pg/ml and refractory to standard therapy with phosphate binders and active vitamin D analogs at high doses for > 30 d (<i>N</i> = 10, 11 courses of therapy) Median age at cinacalcet initiation 18 mo (IQR: 6–36) (<i>N</i> = 10); 8/10 (80%) patients aged < 3 yrs Dialysis modality HD (<i>n</i> = 3); PD (<i>n</i> = 3); conservative (<i>n</i> = 5)	Mean duration 11 mo (range 8–46)	Initial: 0.7 ± 0.2 mg/kg/d (range: 0.4–1.1) Dose titration: Increased by 50% every 2–4 wks Effective dose: Median 2.8 mg/kg/d (IQR: 2.0–3.1) Final: Not specified			<u>iPTH reduction</u> Median iPTH was 943 pg/ml (IQR: 741–1144) at baseline Time to goal (iPTH 150–300 pg/ml) was 112 d (IQR: 56–259) with median overall decline in iPTH of 82% from baseline by 6 mo (<i>P</i> < 0.0001) <u>Growth</u> Significant improvement in linear growth was observed during cinacalcet therapy (SDS change −0.62 ± 1.2 versus +0.91 ± 1.4 at 6 mo; <i>P</i> < 0.005).	<u>Asymptomatic hypocalcemia</u> 6/10 (60%) <u>Symptomatic hypocalcemia</u> None	<u>Hypercalcemia</u> Hypercalcemia was notable occurrence in each patient with a peak calcium averaging 11.6 ± 1.0 mg/dl during cinacalcet treatment, attributed to the high concurrent doses of active vitamin D analogs (median dose of calcitriol 0.15 ug/kg/d or 2 ± 1.4 ug/d); median dose of paricalcitol 0.36 ± 0.07 ug/kg/d or 5.1 ± 3.8 ug/d before start of cinacalcet) <u>Gastrointestinal</u> Nausea, vomiting, and loss of appetite were the predominant adverse events, especially at high doses and taken orally instead of via G-tube. <u>PTH oversuppression</u> Transient oversuppression of PTH below 150 pg/ml occurred in 10 of 11 treatment courses, with nadir 93 pg/ml (IQR: 63–98).

Ca, calcium; CKD, chronic kidney disease; GH, growth hormone; HD, hemodialysis; iPTH, intact parathyroid hormone; IQR, interquartile range; P, phosphate; PD, peritoneal dialysis; SDS, standard deviation score; PTH, parathyroid hormone; ULN, upper limit of normal.

Combined prevalence of hypocalcemia: 16 in 54 patients (30%).

Table 3. Age-specific and CKD stage-based reference ranges¹⁰

Age	iCa mmol/l	Ca mg/dl or mmol/l	Phosphate mg/dl or mmol/L
0–5 mo	1.22–1.4	8.7–11.3 mg/dl or 2.17–2.82 mmol/l	5.2–8.4 mg/dl or 1.68–2.71 mmol/l
6–12 mo	1.20–1.4	8.7–11.0 mg/dl or 2.17–2.74 mmol/l	5.0–7.8 mg/dl or 1.61–2.52 mmol/l
1–5 yrs	1.22–1.32	9.4–10.8 mg/dl or 2.35–2.69 mmol/l	4.5–6.5 mg/dl or 1.45–2.1 mmol/l
6–12 yrs	1.15–1.32	9.4–10.3 mg/dl or 2.35–2.57 mmol/l	3.6–5.8 mg/dl or 1.16–1.87 mmol/l
13–20 yrs	1.21–1.30	8.8–10.2 mg/dl or 2.2–2.54 mmol/l	2.3–4.5 mg/dl or 0.74–1.45 mmol/l

Ca, calcium; CKD, chronic kidney disease; iCa, ionized calcium.

subjects (26.9%). In contrast, Morales *et al.*²⁸ and Joseph *et al.*²⁷ both reported an improvement in linear growth after the use of cinacalcet.^{27,28} Half of the subjects experienced “catch-up” growth, and 3 of 10 patients reported a comparable growth velocity before and after cinacalcet initiation.²⁸ Favorable factors associated with improved growth included younger age (< 2 years), concomitant use of GH treatment, and a shorter time to reach the target PTH level.²⁸ The use of GH may also be confounded by efforts to control hyperparathyroidism, because GH is often temporarily withheld if PTH is > 500 pg/ml.³³ Thus, achievement of stable and adequate control of hyperparathyroidism by cinacalcet allows continuous GH use without disruption of growth promotion.

One concerning finding on the drug’s side effect profile observed in children aged < 3 years has been the reported development of premature thelarche.²⁹ This observation was not previously observed in larger cohorts of older children treated with cinacalcet.^{12,34} The authors hypothesized that this might be linked to underlying *HNF1B* variants, but a causal relationship could not be substantiated. Furthermore, premature thelarche is rather common and is different from precocious puberty which is characterized by progressive secondary sexual development, an enhanced growth spurt, hormonal changes, and skeletal maturation. If identified, collaborative management of premature thelarche with pediatric endocrinology is recommended. Finally, in contrast to previous reports where gastrointestinal disorders occurred in 40% of patients,¹² none of the children in the study by Bernardor *et al.*²⁹ reported such symptoms apart from the presumed dialysis-related nausea and vomiting.

Suggested Approach and Unique Considerations Regarding the Use of Cinacalcet in Infants and Young Children

Current studies provide important real-world data on the use of cinacalcet in infants and young children. Nevertheless, its use should be balanced against the potential risk of hypocalcemia and the lack of long-term safety data. More confirmatory data is also required among the youngest patients, infants aged < 1 year. For this reason, we support cautious use of cinacalcet in severe secondary or tertiary hyperparathyroidism that

persists despite the provision of the full spectrum of conventional therapy. Optimization of nutrition and mineral intake, supplementation of native and active vitamin D, and compliance management should remain the priority.^{31,32} Reliable and accurate assessment of calcium intake is crucial. Specifically, calcium intake from nutrition, medications, and dialysate, as well as medication adherence should all be taken into account. In addition, the use of cinacalcet should be accompanied with judicious and gradual dose adjustment, close monitoring of serum calcium levels, and timely withholding of cinacalcet should hypocalcemia occur.

Based on currently available evidence, cinacalcet should be initiated at a dose (0.2 mg/kg/d), in keeping with the guidance provided by the European Society for Pediatric Nephrology.³¹ It should be made clear, however, that there is limited data to support this starting dose as being safe and effective in infants and young children.²⁵ Whereas a higher dose per kg may be clinically sound because dosing by body weight for other medications may be inadequate in young children compared with body surface area (m²)-based dosing,^{35,36} further data on this issue, as it relates to safety and efficacy, are needed. A baseline electrocardiogram should be performed because of the risk associated with cinacalcet usage combined with other medications that can prolong the QT interval.

The median peak effective dose of cinacalcet from available studies was 1.2 mg/kg/d (interquartile range: 0.75–1.38)^{28,29} and this could be used as a reference target for cinacalcet dosage in clinical practice. Most reported cases in this specific patient population received a maximal dose of < 2 mg/kg/d.^{27–29} We therefore suggest that the maximum dose of cinacalcet should likely be kept below this dosing level to prioritize patient safety, although dosing up to 7 mg/kg/d has been reported.^{27–29}

The effect of cinacalcet takes time and a gradual, incremental increase in the dose of cinacalcet is necessary in search of the individualized threshold dose for both treatment efficacy and tolerability. Thus, dose adjustments should not occur earlier than 4 weeks after treatment initiation or modification. PTH should be regularly monitored and a PTH level between 100 and 300 pg/ml is a reasonable target for pediatric patients on

dialysis,³⁷ although different recommendations exist. Of note, accurate assessment of PTH level depends on an appropriate and consistent timing of blood sampling. The nadir of PTH following cinacalcet administration occurs 2 hours postdose, and gradually returns to baseline level between 8 and 48 hours.^{25,38} We therefore suggest cinacalcet to be taken at night, with blood sampling the following morning to avoid picking up the transient nadir of PTH, which is not reflective of the overall control of hyperparathyroidism.

Identification and timely management of hypocalcemia are of paramount importance to prevent complications. However, symptoms and signs of hypocalcemia are often nonspecific among young children, including irritability, jitteriness, and gastrointestinal symptoms. Physicians should remain vigilant and consider these presentations as early and potential signs of hypocalcemia. Consequently, calcium and phosphate should be monitored regularly in accordance with the European Society for Pediatric Nephrology's recommendation. It is reasonable to check serum calcium levels within a week after dose adjustment. It should be noted that the normal range for serum calcium level is age-specific and continues to decrease after infancy and throughout early childhood until the age of 5 years (Table 3). For this reason, the general recommendation that cinacalcet should not be started in patients with an albumin-corrected calcium < 2.4 mmol/l and a target calcium > 2.2 mmol/l at any time may not be directly applicable to young children.³¹ In addition to the albumin-corrected calcium level, we suggest that ionized calcium, if available, should be checked in these vulnerable patients and maintained above 1.2 mmol/l. Hypophosphatemia is also common, occurs in 77% of young children receiving cinacalcet,²⁹ and can further impair bone mineralization and building. Both serum calcium and phosphate levels should be kept within the age-appropriate normal range (Table 3), and ideally at the 50th centile to account for potential time-to-time fluctuation in their levels.¹⁰

Finally, the use of this potent medication, particularly among young children, should be limited to centers and health care providers with expertise in pediatric dialysis and CKD-MBD care. Adequate counseling and education should also be provided to caregivers for correct medication administration and early identification of complications.

Conclusion

Secondary and tertiary hyperparathyroidism remain challenging complications of CKD-MBD among infants and young children during the unique period of rapid skeletal growth and mineral requirement. Despite a promising safety and efficacy profile of cinacalcet, the

use of this agent should be well-balanced against potential side effects, notably hypocalcemia, which can be fatal. Long-term data following cinacalcet use, pertaining to fracture risk, growth, and cardiovascular risk should be examined. To that end, additional data contributed through international collaborations, such as the International Pediatric Peritoneal Dialysis Network, should be leveraged to clarify the optimal indication, dosage, and duration of treatment in this unique patient population.

DISCLOSURE

BAW is a consultant for Amgen, Inc.

REFERENCES

1. Chan YH, Ma AL, Tong PC, Lai WM, Tse NK. Chronic peritoneal dialysis in Chinese infants and children younger than two years. *HK Med J*. 2016;22:365–371. <https://doi.org/10.12809/hkmj154781>
2. Chan EYH, Yap DYH, Wong WHS, et al. Demographics and long-term outcomes of children with end-stage kidney disease: a 20-year territory-wide study. *Nephrology (Carlton)*. 2022;27:171–180. <https://doi.org/10.1111/nep.14007>
3. Borzych-Dużalka D, Same R, Neu A, et al. Best practice of peritoneal dialysis-associated Gram-negative peritonitis in children: insights from the international pediatric peritoneal dialysis network registry. *Kidney Int Rep*. 2024;9:1654–1663. <https://doi.org/10.1016/j.ekir.2024.03.031>
4. Chan EYH, Borzych-Dużalka D, Alparslan C, et al. Colostomy in children on chronic peritoneal dialysis. *Pediatr Nephrol*. 2020;35:119–126. <https://doi.org/10.1007/s00467-019-04372-x>
5. Chan EY, Liu MS, Or PC, Ma AL. Outcomes and perception of cloud-based remote patient monitoring in children receiving automated peritoneal dialysis: a prospective study. *Pediatr Nephrol*. 2023;38:2171–2178. <https://doi.org/10.1007/s00467-022-05828-3>
6. Ma AL, Leung D, Chan EY, et al. Antibody responses to 2 doses of mRNA COVID-19 vaccine in pediatric patients with kidney diseases. *Kidney Int*. 2022;101:1069–1072. <https://doi.org/10.1016/j.kint.2022.01.035>
7. Moe S, Drüeke T, Cunningham J, et al. Definition, evaluation, and classification of renal osteodystrophy: a position statement from Kidney Disease: improving Global Outcomes (KDIGO). *Kidney Int*. 2006;69:1945–1953. <https://doi.org/10.1038/sj.ki.5000414>
8. Choi AW, Fong NC, Li VW, et al. Left ventricular stiffness in paediatric patients with end-stage kidney disease. *Pediatr Nephrol*. 2020;35:1051–1060. <https://doi.org/10.1007/s00467-020-04484-9>
9. Salusky IB, Kuizon BG, Jüppner H. Special aspects of renal osteodystrophy in children. *Semin Nephrol*. 2004;24:69–77. <https://doi.org/10.1053/j.semnephrol.2003.08.009>
10. Bakkaloglu SA, Bacchetta J, Lalayiannis AD, et al. Bone evaluation in paediatric chronic kidney disease: clinical practice points from the European Society for Paediatric Nephrology CKD-MBD and Dialysis working groups and CKD-MBD working group of the ERA-EDTA. *Nephrol Dial Transplant*. 2021;36:413–425. <https://doi.org/10.1093/ndt/gfaa210>

11. McAlister L, Pugh P, Greenbaum L, et al. The dietary management of calcium and phosphate in children with CKD stages 2-5 and on dialysis—clinical practice recommendation from the Pediatric Renal Nutrition Taskforce. *Pediatr Nephrol*. 2020;35:501–518. <https://doi.org/10.1007/s00467-019-04370-z>
12. Warady BA, Ng E, Bloss L, Mo M, Schaefer F, Bacchetta J. Cinacalcet studies in pediatric subjects with secondary hyperparathyroidism receiving dialysis. *Pediatr Nephrol Berl Ger*. 2020;35:1679–1697. <https://doi.org/10.1007/s00467-020-04516-4>
13. Padhi D, Harris R. Clinical pharmacokinetic and pharmacodynamic profile of cinacalcet hydrochloride. *Clin Pharmacokinet*. 2009;48:303–311. <https://doi.org/10.2165/00003088-200948050-00002>
14. Palmer SC, Nistor I, Craig JC, et al. Cinacalcet in patients with chronic kidney disease: a cumulative meta-analysis of randomized controlled trials. *PLOS Med*. 2013;10:e1001436. <https://doi.org/10.1371/journal.pmed.1001436>
15. Ballinger AE, Palmer SC, Nistor I, Craig JC, Strippoli GF. Calcimimetics for secondary hyperparathyroidism in chronic kidney disease patients. *Cochrane Database Syst Rev*. 2014;2014:CD006254. <https://doi.org/10.1002/14651858.CD006254.pub2>
16. Wang G, Liu H, Wang C, Ji X, Gu W, Mu Y. Cinacalcet versus Placebo for secondary hyperparathyroidism in chronic kidney disease patients: a meta-analysis of randomized controlled trials and trial sequential analysis. *Sci Rep*. 2018;8:3111. <https://doi.org/10.1038/s41598-018-21397-8>
17. EVOLVE Trial Investigators, Chertow GM, Block GA, et al. Effect of Cinacalcet on cardiovascular disease in patients undergoing dialysis. *N Engl J Med*. 2012;367:2482–2494. <https://doi.org/10.1056/NEJMoa1205624>
18. KDIGO. Clinical practice guideline update for the diagnosis, evaluation, prevention, and treatment of Chronic Kidney Disease-Mineral and Bone Disorder (CKD-MBD). *Kidney Int Suppl* (2011). 2017;7:1–59. <https://doi.org/10.1016/j.kisu.2017.04.001>
19. Silverstein DM, Kher KK, Moudgil A, Khurana M, Wilcox J, Moylan K. Cinacalcet is efficacious in pediatric dialysis patients. *Pediatr Nephrol*. 2008;23:1817–1822. <https://doi.org/10.1007/s00467-007-0742-5>
20. Muscheites J, Wigger M, Drueckler E, Fischer DC, Kundt G, Haffner D. Cinacalcet for secondary hyperparathyroidism in children with end-stage renal disease. *Pediatr Nephrol*. 2008;23:1823–1829. <https://doi.org/10.1007/s00467-008-0810-5>
21. Platt C, Inward C, McGraw M, et al. Middle-term use of Cinacalcet in paediatric dialysis patients. *Pediatr Nephrol*. 2010;25:143–148. <https://doi.org/10.1007/s00467-009-1294-7>
22. Youssef D. Short-term use of Cinacalcet in children on regular hemodialysis. *Arab J Nephrol Transplant*. 2012;5:51–53.
23. Dotis J, Printza N, Ghogha C, Papachristou F. Short- and middle-term continuous use of Cinacalcet in children on peritoneal dialysis. *J Pediatr Endocrinol Metab*. 2013;26:39–43. <https://doi.org/10.1515/jpem-2012-0214>
24. Alharthi AA, Kamal NM, Abukhatwah MW, Sherief LM. Cinacalcet in pediatric and adolescent chronic kidney disease: A single-center experience. *Med (Baltim)*. 2015;94:e401. <https://doi.org/10.1097/MD.0000000000000401>
25. Sohn WY, Portale AA, Salusky IB, et al. An open-label, single-dose study to evaluate the safety, tolerability, pharmacokinetics, and pharmacodynamics of Cinacalcet in pediatric subjects aged 28 days to < 6 years with chronic kidney disease receiving dialysis. *Pediatr Nephrol Berl Ger*. 2019;34:145–154. <https://doi.org/10.1007/s00467-018-4054-8>
26. Warady BA, Iles JN, Ariceta G, et al. A randomized, double-blind, placebo-controlled study to assess the efficacy and safety of Cinacalcet in pediatric patients with chronic kidney disease and secondary hyperparathyroidism receiving dialysis. *Pediatr Nephrol Berl Ger*. 2019;34:475–486. <https://doi.org/10.1007/s00467-018-4116-y>
27. Joseph C, Shah S, Geer J, Juarez-Calderon M, Srivaths PR, Swartz SJ. Cinacalcet for secondary hyperparathyroidism in end-stage renal disease patients below age 5 years. *Clin Nephrol*. 2019;92:279–286. <https://doi.org/10.5414/CN109871>
28. Arenas Morales AJ, DeFreitas MJ, Katsoufis CP, et al. Cinacalcet as rescue therapy for refractory hyperparathyroidism in young children with advanced chronic kidney disease. *Pediatr Nephrol*. 2019;34:129–135. <https://doi.org/10.1007/s00467-018-4055-7>
29. Bernardor J, Flammier S, Zagodzón I, et al. Safety and efficacy of Cinacalcet in children aged under 3 years on maintenance dialysis. *Kidney Int Rep*. 2024;9:2096–2109. <https://doi.org/10.1016/j.ekir.2024.04.061>
30. Padhi D, Langman CB, Fathallah-Shaykh S, et al. An open-label study to evaluate a single-dose of Cinacalcet in pediatric dialysis subjects. *Pediatr Nephrol*. 2012;27:1953–1959. <https://doi.org/10.1007/s00467-012-2186-9>
31. Bacchetta J, Schmitt CP, Ariceta G, et al. Cinacalcet use in paediatric dialysis: a position statement from the European Society for Paediatric Nephrology and the Chronic Kidney Disease-Mineral and Bone Disorders Working Group of the ERA-EDTA. *Nephrol Dial Transplant*. 2020;35:47–64. <https://doi.org/10.1093/ndt/gfz159>
32. Bacchetta J, Schmitt CP, Bakkaloglu SA, et al. Diagnosis and management of mineral and bone disorders in infants with CKD: clinical practice points from the ESPN CKD-MBD and Dialysis working groups and the Pediatric Renal Nutrition Taskforce. *Pediatr Nephrol*. 2023;38:3163–3181. <https://doi.org/10.1007/s00467-022-05825-6>
33. Drube J, Wan M, Bonthuis M, et al. Clinical practice recommendations for growth hormone treatment in children with chronic kidney disease. *Nat Rev Nephrol*. 2019;15:577–589. <https://doi.org/10.1038/s41581-019-0161-4>
34. Bacchetta J, Ploton I, Ranchin B, et al. Precocious puberty and unlicensed paediatric drugs for severe hyperparathyroidism. *Nephrol Dial Transplant*. 2009;24:2595–2598. <https://doi.org/10.1093/ndt/gfp211>
35. Borzych-Duzalka D, Bilginer Y, Ha IS, et al. Management of anemia in children receiving chronic peritoneal dialysis. *J Am Soc Nephrol*. 2013;24:665–676. <https://doi.org/10.1681/ASN.2012050433>
36. Chan EY, Lai FF, Ma AL, Chan TM. Managing lupus nephritis in children and adolescents. *Pediatr Drugs*. 2024;26:145–161. <https://doi.org/10.1007/s40272-023-00609-3>
37. Borzych D, Rees L, Ha IS, et al. The bone and mineral disorder of children undergoing chronic peritoneal dialysis. *Kidney Int*. 2010;78:1295–1304. <https://doi.org/10.1038/ki.2010.316>
38. Arenas MD, De La Fuente V, Delgado P, et al. Pharmacodynamics of Cinacalcet over 48 hours in patients with controlled secondary hyperparathyroidism: useful data in clinical practice. *J Clin Endocrinol Metab*. 2013;98:1718–1725. <https://doi.org/10.1210/jc.2012-4003>